

# 검사 증명서

## MILL TEST CERTIFICATE



당첨처: 충남 당진시 송악읍 북부신영로 1480  
 1480 Bukhuseong-ro, Songak-eup, Dangjin-Si, Chungnam, Korea

주문번호 : E191000761  
 Order No. : E191000761  
 고객사 :  
 Customer :  
 제품명 : Hot Rolled Coil  
 Commodity :  
 제품규격 : SAE1008  
 주문처 : HYUNDAI STEEL USA, INC  
 Specification : SAE1008  
 Contractor :  
 증명서 번호 : 20191029-HS-002-001  
 Certificate No. : 20191029-HS-002-001  
 발행일자 : 2019-10-31  
 Date of Issue :

제품사수 Dimension (mm)	수량 Quantity	중량 Weight (kg)	재질번호 Heat No.	제품번호 Product No.	화학성분 Chemical Composition (%)					
					C	Mn	P	S	Other	
3.37 x 1219 x C	1	25,510	F29400	KSS2110	L	317	14	171	137	61
3.37 x 1219 x C	1	25,550	F29336	KSS3690	L	306	13	180	113	58
3.37 x 1219 x C	1	25,590	F29395	KSS3400	L	305	13	190	113	58
3.37 x 1219 x C	1	25,440	F29666	KSS3460	L	306	13	180	113	58
3.37 x 1219 x C	1	25,400	F29526	KSS3460	L	306	13	190	113	58
3.37 x 1219 x C	1	25,490	F29326	KSS3470	L	306	13	190	113	58
3.37 x 1219 x C	1	25,510	F29346	KSS3150	L	306	13	190	113	58
3.37 x 1219 x C	1	21,420	F29273	KSS3870	L	481	16	215	141	45
3.37 x 1219 x C	1	24,620	F29450	KSS2220	L	317	14	171	137	61

\*\*\* S&D Total(Kg) \*\*\* 9 224,300(Kg)

Division - Product analysis: L: Lading analysis

본 시험은 검사에 대한 규격에 합격한 것을 증명합니다.  
 WITH HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS

SIGNED: **S. B. Park**  
 CHIEF OF QUALITY ASSURANCE DEPT